



Test Method: LW03	No: 1973-1	Form Code: LF51-00
Report Date: 2014/09/18	Analysis Date: 2014/09/18	Reception Date: 2014/09/14

## Mahkam Sang Pars Co Analytical Report

Sample	SiO <sub>2</sub>	Al <sub>2</sub> O <sub>3</sub>	Fe <sub>2</sub> O <sub>3</sub>	CaO	Na <sub>2</sub> O	K <sub>2</sub> O	MgO	TiO <sub>2</sub>	MnO
	%	%	%	%	%	%	%	%	%
93-MScO-K	0.86	0.29	0.11	54.39	0.02	0.04	0.69	0.005	0.005

Sample	P <sub>2</sub> O <sub>5</sub>	S	L.O.I	Cl	Ba	Sr	Cu	Zn	Pb
	%	%	%	ppm	ppm	ppm	ppm	ppm	ppm
93-MScO-K	0.060	0.011	43.26	110	19	268	8	7	9

Best regards  
Kansaran Binaloud Co.



Explanation:

Copy of the test report of the laboratory without stamp and signature is not valid.	Due to lack of sampling by the laboratory, the results are only representative of received sample.
...	The report of test mustn't recopy, unless from all pages.

Customer Address:

آزمایشگاه / دفتر مرکزی : جاده دماوند ، نرسیده به بومهن ، پارک فناوری پردیس

دفتر تهران : ضلع جنوبی بزرگراه رسالت ، بین ۱۶ متری اول و دوم مجیدیه ، پلاک ۹۹۶ ، ساختمان ۲۴۵ ، طبقه سوم ، واحد ۵

تلفن: ۰۹۱۲۱۰۷۸۷۱۲ / ۲۲۳۰۰۹۸۷-۸ فکس: ۲۲۳۲۴۸۲۰ / ۲۲۳۲۷۶۳۱ تلفن همراه: ۰۹۱۲۱۰۷۸۷۱۲



Test Method: LW03	No: 1973-1	Form Code: LF51-00
Report Date: 2014/09/18	Analysis Date: 2014/09/18	Reception Date: 2014/09/14

1 of 1 : Page Number

Sample	Ni	Cr	V	Ce	La	W	Zr	Y	Rb
	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm	ppm
93-MSco-K	37	11	20	11	5	2	49	2	14

Sample	Co	As	U	Th	Mo	Ga	Nb
	ppm	ppm	ppm	ppm	ppm	ppm	ppm
93-MSco-K	12	5	1	2	4	2	5

Best regards  
Kansaran Binaloud Co.



Explanation:

Copy of the test report of the laboratory without stamp and signature is not valid.	Due to lack of sampling by the laboratory, the results are only representative of received sample.
...	The report of test mustn't recopy, unless from all pages.

Customer Address:

آزمایشگاه / دفتر مرکزی : جاده دماوند ، نرسیده به بومهن ، پارک فناوری پردیس

دفتر تهران : ضلع جنوبی بزرگراه رسالت ، بین ۱۶ متری اول و دوم مجیدیه ، پلاک ۹۹۶ ، ساختمان ۲۴۵ ، طبقه سوم ، واحد ۵

تلفن: ۰۹۱۲۱۰۷۸۷۱۲ / ۲۲۳۰۰۹۸۷-۸ / ۲۲۳۲۴۸۲۰ / فکس: ۲۲۳۲۷۶۳۱ / تلفن همراه: ۰۹۱۲۱۰۷۸۷۱۲